
MC43e Series Mini-Cultivator
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MC43E HANDLEBAR PARTS Explosion

Parts Breakdown

Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665



MC43e Series Mini-Cultivator

MC43E HANDLEBAR PARTS LIST

kEY Part # Description Qty.

1 300471 BOLT, M5 X 12MM 3

2 300523 ground wire 1

3 46139 key only 1

4 46140 KEY SWITCH 1

5 46141 BOLT, hex hd M8 X 1.25 X 160MM 2

6 4639 grip, handlebar 2

7 4640 nut, t-handle 4

8 4641 washer 8

9 4642 bolt, handle clamp 4

10 4655 NUT, hex hd M8 X 1.25 2

11 4656 BATTERY BOX MC43E 1

12 4657 COVER, BATTERY BOX 1

13 4659 VOLTAGE RECTIFIER 1

14 4660 SOLENOID 1

15 4661 POWER CORD FOR CHARGER (Pigtail) 1

16 4662 NUT, CHARGER PIGTAIL 1

17 4663 CAP, CHARGER PIGTAIL 1

kEY Part # Description Qty.

18 4667 throttle cable 1

19 4669 BOLT, M6 X 1MM X 12MM PAN HD 1

20 4689 handlebar, upper right 1

21 4690 handlebar, upper left 1

22 4693 handlebar, middle 1

23 4695 handlebar, lower 1

24 4814 BOLT, PHILLIPS TRUSS HD ZN 10-24 X 
1-1/4

1

25 4819 TRIGGER ASSEMBLY, LONG THROW W/O 
CABLE

1

26 53106 NUT, LOCK BI-WAY 1/4-20 2

27 6041612 BOLT, PTH ZN 1/4-20 X 1-1/2 2

-- 46122 battery 12v 7a (not shown) 1

-- 4653 fuse holder (not shown) 1

-- 4658 fuse 10 amp (not shown) 1

-- 4675 battery connector set, white (not 
shown)

1

-- 4681 battery charger (not shown) 1

Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665



MC43e Series Mini-Cultivator
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MC43 HANDLEBAR PARTS Explosion

kEY Part # Description Qty.

1 46141 BOLT, hex hd M8 X 1.25 X 160MM 2

2 4639 grip, handlebar 2

3 4640 nut, t-handle 4

4 4641 washer 8

5 4642 bolt, handle clamp 4

6 4655 NUT, hex hd M8 X 1.25 2

7 4667 throttle cable 1

8 4689 handlebar, upper right 1

9 4690 handlebar, upper left 1

10 4693 handlebar, middle 1

11 4695 handlebar, lower 1

12 4814 BOLT, PHILLIPS TRUSS HD ZN 10-24 X 1-1/4 1

13 4819 TRIGGER ASSEMBLY, LONG THROW W/O cABLE 1

Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665



Operator's Manual
MC43e Series Mini-Cultivator

kEY Part # Description Qty.

1 2431 WASHER, 10MM NARROW FLAT 2

2 4600 Drag Bar 1

3 4601 TINE “A” RIGHT OUTSIDE 1

4 4602 TINE “C” LEFT INSIDE 1

5 4603 TINE “B” RIGHT INSIDE 1

6 4604 TINE “D” LEFT OUTSIDE 1

7 4606 WASHER, FIBER 2

8 46138 TRANSMISSION ASSEMBLY 1

9 46142 BOLT M6 X 1.0 X 15MM FLANGED HEX HD 2

10 46144 DUST CAP 2

11 46145 DETENT PIN 5/16 X 1-1/2” 1

12 46146 TINE SHIELD 2

13 4625 BOLT, M6 X 1.0 X 42MM FLANGED HEX HD 4

14 4629 NUT M10 X 1.5 CENTER LOCK HEX HD 1

kEY Part # Description Qty.

15 4634 WHEEL 2

16 4650 NUT M6 X 1.0 FLANGED HEX HD 2

17 4652 HAIR PIN, 5/8-3/4 COTTER 2

18 4673 WHEEL HOLDER 1

19 4674 WHEEL TUBE 1

20 4678 GUIDE, WHEEL TUBE 1

21 4684 TUBE, WHEEL LOCK 1

22 4685 SPRING, WHEEL LOCK 1

23 4687 BOLT M10 X 1.5 X 225MM HEX HD 1

24 4691 BOLT, M4 X 0.7 X 10MM PHILLIPS PAN HD 2

25 4692 WASHER, M4 FLAT 2

26 4694 NUT M4 X 0.7 FLANGED HEX HD 2

-- E43CCMcV ENGINE 43CC CAT CONVERT 1

-- E43MCEVE ENGINE 43CC CAT CONVERT ELEC START 1
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HOOD & TINES PARTS Explosion

Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665

https://www.altapower.com/4601.htm
https://www.altapower.com/4601.htm
https://www.altapower.com/4602.htm
https://www.altapower.com/4602.htm
https://www.altapower.com/4603.htm
https://www.altapower.com/4603.htm
https://www.altapower.com/4604.htm
https://www.altapower.com/4604.htm
https://www.altapower.com/2431.htm
https://www.altapower.com/2431.htm
https://www.altapower.com/4687.htm
https://www.altapower.com/4687.htm
https://www.altapower.com/4634.htm
https://www.altapower.com/4634.htm
https://www.altapower.com/4652.htm
https://www.altapower.com/4652.htm
https://www.altapower.com/4600.htm
https://www.altapower.com/4600.htm
https://www.altapower.com/4650.htm
https://www.altapower.com/4650.htm
https://www.altapower.com/4673.htm
https://www.altapower.com/4673.htm
https://www.altapower.com/4678.htm
https://www.altapower.com/4678.htm
https://www.altapower.com/46145.htm
https://www.altapower.com/46145.htm
https://www.altapower.com/46144.htm
https://www.altapower.com/46144.htm
https://www.altapower.com/46144.htm
https://www.altapower.com/46138.htm
https://www.altapower.com/46138.htm
https://www.altapower.com/4606.htm
https://www.altapower.com/4606.htm
https://www.altapower.com/4606.htm
https://www.altapower.com/4629.htm
https://www.altapower.com/4629.htm
https://www.altapower.com/2431.htm
https://www.altapower.com/4634.htm
https://www.altapower.com/4652.htm
https://www.altapower.com/46142.htm
https://www.altapower.com/46142.htm
https://www.altapower.com/4685.htm
https://www.altapower.com/4685.htm
https://www.altapower.com/4674.htm
https://www.altapower.com/4674.htm
https://www.altapower.com/4684.htm
https://www.altapower.com/4684.htm
https://www.altapower.com/4691.htm
https://www.altapower.com/4691.htm
https://www.altapower.com/4692.htm
https://www.altapower.com/4692.htm
https://www.altapower.com/4694.htm
https://www.altapower.com/4694.htm
https://www.altapower.com/46146.htm
https://www.altapower.com/46146.htm
https://www.altapower.com/4625.htm
https://www.altapower.com/4625.htm


Operator's Manual
MC43e Series Mini-Cultivator

kEY Part # Description Qty.

1 300414 CLUTCH DRUM 1

4608 TINE SHAFT (use p/n 4651)

4609 GEAR, TINE SHAFT (use p/n4651)

4 4610 SHIM, TINE SHAFT 4

5 4613 WORM SPUD 1

6 46135 TRANSMISSION CASTING, RIGHT 1

7 46136 TRANSMISSION CASTING, LEFT 1

8 46137 DRIVE SHAFT 1

9 46138 TRANSMISSION ASSEMBLY 1

10 4614 BUSHING, DRIVE SHAFT 2

11 4615 THRUST BEARING ASSEMBLY 1

12 4616 SPACER, BUSHING 1

13 4617 REDUCER, THRUST BEARING 1

kEY Part # Description Qty.

14 4618 WASHER, THRUST 2

15 4619 THRUST BEARING CAGE WASHER 1

16 4620 NUT, JAM M8 1

17 4623 BALL BEARING, 9MM 1

18 4633 ARM WHEEL/DRAG STAKE MOUNT 1

19 4645 BUSHING, TINE SHAFT 2

20 4646 SEAL, TINE SHAFT 2

21 4647 BOLT, FLG HEX HD M6 X 1.0 X 18MM 4

22 4648 BOLT, FLG HEX HD M6 X 1.0 X 22MM 2

23 4649 BOLT, FLG HEX HD M6 X 1.0 X 24MM 2

24 4650 NUT, FLANGED HEX HD M6 2

25 4651 TINE GEAR & SHAFT ASSEMBLY 1
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TRANSMISSION PARTS Explosion

Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665

https://www.altapower.com/300414.html
https://www.altapower.com/300414.html
https://www.altapower.com/4620.html
https://www.altapower.com/4620.html
https://www.altapower.com/4619.html
https://www.altapower.com/4619.html
https://www.altapower.com/4618.html
https://www.altapower.com/4618.html
https://www.altapower.com/46138.htm
https://www.altapower.com/46138.htm
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Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665

Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665

Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665

https://www.altapower.com/300429.html
https://www.altapower.com/300491.html
https://www.altapower.com/3004118.html
https://www.altapower.com/300430.html
https://www.altapower.com/300487.html
https://www.altapower.com/300439.html
https://www.altapower.com/300439.html
https://www.altapower.com/300484.html
https://www.altapower.com/300337.html
https://www.altapower.com/300462.html
https://www.altapower.com/300413.html
https://www.altapower.com/300449.html
https://www.altapower.com/300450.html
https://www.altapower.com/300467.html
https://www.altapower.com/300439.html
https://www.altapower.com/300482.html
https://www.altapower.com/300493.html
https://www.altapower.com/300475.html
https://www.altapower.com/4813.html
https://www.altapower.com/4812.html
https://www.altapower.com/BM6A.html
https://www.altapower.com/300483.html
https://www.altapower.com/1021.html
https://www.altapower.com/300476.html
https://www.altapower.com/300478.html
https://www.altapower.com/300479.html
https://www.altapower.com/300486.html
https://www.altapower.com/300481.html
https://www.altapower.com/3004109.html
https://www.altapower.com/3004158.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004156.html
https://www.altapower.com/3004157.html
https://www.altapower.com/300456.html
https://www.altapower.com/300438.html
https://www.altapower.com/300338.html
https://www.altapower.com/56105.html
https://www.altapower.com/300401.html
https://www.altapower.com/300332.html
https://www.altapower.com/300335.html
https://www.altapower.com/300492.html
https://www.altapower.com/3004105.html
https://www.altapower.com/3004105.html
https://www.altapower.com/3004105.html
https://www.altapower.com/3004105.html
https://www.altapower.com/300471.html
https://www.altapower.com/300336.html
https://www.altapower.com/300351.htm
https://www.altapower.com/300326.htm
https://www.altapower.com/300525.htm
https://www.altapower.com/300339.htm
https://www.altapower.com/300527.htm
https://www.altapower.com/300529.htm
https://www.altapower.com/300445.htm
https://www.altapower.com/300438.htm
https://www.altapower.com/300439.htm
https://www.altapower.com/300191.htm


MC43e Series Mini-Cultivator

ENGINE PARTS LIST

KEY 
NO. PART NO. DESCRIPTION QTY.

1 300484 FLYWHEEL, MAGNETO 1

2 300337 NUT, FLANGE M8 1

3 300462 WASHER, ROTOR 2

4 300413 CLUTCH ROTOR ASSEMBLY w/spring 1

5 300449 WASHER, SPRING 2

6 300450 BOLT, SHOULDER 2

7 300467 PIN, LOCATING 2

8 300487 MOUNT RING & SHROUD 1

9 300491 RECOIL CLUTCH 1

10 300429 PLATE, RECOIL 1

12 300430 RECOIL assembly with standard 
handle

1

13 300472 IGNITION COIL, MC43 1

300191 ignition coil, mc43e 1

1

14 300482 SHROUD, ENGINE 1

15 300493 BOLT, STUD M6 X 62MM 2

16 300475 GASKET, MUFFLER 1

17 4813 MUFFLER 1

18 4812 COVER, MUFFLER 1

19 BM6A SPARK PLUG 1

20 300483 COVER, ENGINE SHROUD 1

21 300476 GASKET, INTAKE 1

22 300478 WINDPIPE, INTAKE 43cc/51cc 1

23 300479 GASKET, CARBURETOR 1

24 300486 CARBURETOR 1

25 300481 O-RING, CARBURETOR 1

26 3004109 PRIMER BULB 1

27 3004158 COVER, AIR FILTER 1

28 3004150* Air Filter assembly 1

29 3004156 Foam, air filter 1

30 3004157 plate, reinforcement 1

KEY 
NO. PART NO. DESCRIPTION QTY.

31* 3004150 Air Filter assembly 1

32* 3004150 Air Filter assembly 2

33* 3004150 Air Filter assembly 1

34* 3004150 Air Filter assembly 1

35* 3004150 Air Filter assembly 1

36 56105 BRACKET, GAS TANK 1

37(a) 3004118 GAS TANK kit 1

38 300401 GAS CAP, MANUAL VENTING 1

39 300332 SHROUD, GAS TANK 1

40 1021 SWITCH, ROCKER 1

1

41(b) 3004105 Kit fuel line two hole grommet 1

42(b) 3004105 Kit fuel line two hole grommet 1

43(b) 3004105 Kit fuel line two hole grommet 1

44 300335 BOLT W/WASHER PHILLIPS HH 4

45 300492 NUT, FLANGE M6 2

46 300471 BOLT W/WASHER M5 X 12MM 4

47 300439 BOLT W/WASHER PH M5 X 18MM 7

48 300336 BOLT HH M6 X 10MM 2

49 300438 BOLT W/WASHER M5 X 25MM 2

50 300456 BOLT M5 X 50MM 2

51 300338 KEY, FLYWHEEL 1

52 3004103 FILTER, FUEL 1

53 300351 bolt hh m6 x 8mm 2

61 300326 Guard

- 3004114 KIT, CARBURETOR 1

MC43E ELECTRIC START MODEL ONLY

54 300525 STUD BOLT M6 X 41MM 1

55 300339 KEY, ELECTRIC STARTER 1

56 300527 starter wire 1

57 300529 starter motor kit (includes starter, 
stud bolt, clutch drum & ground wire)

1

58 300445 washer m5 2

59 300438 BOLT W/WASHER M5 X 25MM 2

60 300439 BOLT W/WASHER PH M5 X 18MM 2

*Air filter assembly includes: air filter base (28), choke lever bolt (31), 
two choke lever washers (32), nylock choke lever nut (33), choke lever 
(34) and choke paddle (35)

(a) Gas tank kit includes: gas tank (37), gas cap (38), two-hole grom-
met (41), fuel line and fuel filter (43, 52).

(b) These parts are available as part of fuel line repair kit.  Fuel line 
repair kits includes: two-hole grommet (41), fuel line hose (42), primer 
line hose (43) and fuel filter (52)

Order parts online at  www.AltaPower.com  or call 866-373-9665 M-F 8-51-866-373-9665

https://www.altapower.com/300429.html
https://www.altapower.com/300491.html
https://www.altapower.com/3004118.html
https://www.altapower.com/300430.html
https://www.altapower.com/300487.html
https://www.altapower.com/300439.html
https://www.altapower.com/300484.html
https://www.altapower.com/300337.html
https://www.altapower.com/300462.html
https://www.altapower.com/300413.html
https://www.altapower.com/300449.html
https://www.altapower.com/300450.html
https://www.altapower.com/300467.html
https://www.altapower.com/300482.html
https://www.altapower.com/300493.html
https://www.altapower.com/300475.html
https://www.altapower.com/4813.html
https://www.altapower.com/4812.html
https://www.altapower.com/BM6A.html
https://www.altapower.com/300483.html
https://www.altapower.com/1021.html
https://www.altapower.com/300476.html
https://www.altapower.com/300478.html
https://www.altapower.com/300479.html
https://www.altapower.com/300486.html
https://www.altapower.com/300481.html
https://www.altapower.com/3004109.html
https://www.altapower.com/3004158.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004150.html
https://www.altapower.com/3004156.html
https://www.altapower.com/3004157.html
https://www.altapower.com/300456.html
https://www.altapower.com/300438.html
https://www.altapower.com/300338.html
https://www.altapower.com/56105.html
https://www.altapower.com/300401.html
https://www.altapower.com/300332.html
https://www.altapower.com/300335.html
https://www.altapower.com/300492.html
https://www.altapower.com/3004105.html
https://www.altapower.com/3004105.html
https://www.altapower.com/3004105.html
https://www.altapower.com/3004105.html
https://www.altapower.com/3004114.html
https://www.altapower.com/300471.html
https://www.altapower.com/300336.html
https://www.altapower.com/300351.html
https://www.altapower.com/300326.htm
https://www.altapower.com/300525.htm
https://www.altapower.com/300339.htm
https://www.altapower.com/300527.htm
https://www.altapower.com/300529.htm
https://www.altapower.com/300445.htm
https://www.altapower.com/300438.htm
https://www.altapower.com/300439.htm
https://www.altapower.com/300191.htm



